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List of abbreviations

ASP Antimicrobial Stewardship Program 

AMR antimicrobial resistance

IV intravenous

MRSA  Methicillin-Resistant Staphylococcus 
aureus

PO Per Oral

SPP Species

HAI Hospital Acquired Infections

TB Tuberculosis

CRP C -reactive protein

BNF British National Formulary

ESR Erythrocyte Sedimentation Rate

CSF Cerebrospinal Fluid

TMP-SMX Trimethoprim/ Sulfamethoxazole

HACEK Heamophilus, Actinobacillus, 
Cardiobacterium, Eikinella, Kingella 
spp

VAP ventilator-associated pneumonia

ICU  intensive care unit

PCP Pneumocytis Carinii Pneumonia

MTC Medicines and Therapeutics 
Committee



66

Table of Content
FOREWARD ............................................................................................. 1

EDITORIAL NOTE ...................................................................................3

List of abbreviations ............................................................................5

Key Antimicrobial Stewardship Principles: ..................................7

Recommended Good Practice on Antimicrobial Use ..............8

Specimen Collection ...........................................................................9

Antibiotic Prescribing Algorithm ..................................................11

Patient Risk Stratification .................................................................13

Surgical Prophylaxis ..........................................................................29

General Principles  .............................................................................29

Indication for additional doses .....................................................30

Important information .....................................................................45

List of Contributors ............................................................................46

Treatment Algorithms.......................................................................46

List of Contributors ........................................................................... 63

Hand Washing Technique............................................................... 65

6

Table of Content
FOREWARD ............................................................................................. 1

EDITORIAL NOTE ...................................................................................3

List of abbreviations ............................................................................5

Key Antimicrobial Stewardship Principles: ..................................7

Recommended Good Practice on Antimicrobial Use ..............8

Specimen Collection ...........................................................................9

Antibiotic Prescribing Algorithm ..................................................11

Patient Risk Stratification .................................................................13

Surgical Prophylaxis ..........................................................................29

General Principles  .............................................................................29

Indication for additional doses .....................................................30

Important information .....................................................................45

List of Contributors ............................................................................46



77

Key Antimicrobial Stewardship Principles:
1. An Antimicrobial Stewardship Programme (ASP)

aims to improve the safety and quality of patient
care and contribute sig tly to reductions
in the emergence and spread of Antimicrobial
Resistance (AMR) and is a key component in the
reduction of Healthcare Associated Infections
(HAIs).

2. Antibiotics do not merely treat infections but ect 
the microbial environment within and beyond the
patient, therefore, must be used appropriately and
with care.

3. Do not start antimicrobial therapy unless there is
clear evidence of infection. Antimicrobial resistance 
is a threat to the ective treatment of infections. To 
lower the risk of developing antibiotic resistance,
antibiotics which are likely to be bactericidal to the 
pathogen at the site of infection should be chosen.

4. Use adequate antibiotic doses and for an adequate 
duration.

5. Inappropriate use of broad spectrum antibiotics
must be avoided because it promotes the
overgrowth of . Always choose
the narrowest spectrum antibiotic if possible.

6. Antibiotics must be prescribed for the shortest
duration necessary. All antibiotic prescriptions
must therefore be f ation. 

7. For all infections document in the medical notes
the diagnosis and the indicators for making 
the diagnosis ( WBC count,   Procalcitonin, temp >38°C,

ollection, CRP etc).
8. If possible review all sensitivity results daily and

always change to the sensitive antibiotic with the
narrowest spectrum and most and cost

ective option.

 evidence
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9. Antibiotic doses should not be missed unless
unavoidable. Missed doses are everyone’s
responsibility and should be investigated and the
treatment route, formulation or dose reviewed
as necessary to ensure administration and
compliance.

Recommended Good Practice on Antimicrobial Use
1. Not all admitted patients require antibiotics; fever

does not necessarily mean presence of a bacterial 
infection

2. Appropriate investigations are recommended for
all infections- for diagnosis, treatment and follow
up. (Employ rapid diagnostic tests such as CRP,ESR 
as well as differential WBC count where applicable)

3. Microbiological specimens should be collected
before initiating antimicrobial therapy

4. Prescribe antimicrobials contained in the Pharmacy 
drug availability list.

5. Check for factors that will affect drug choice and 
dosage such as age, renal and hepatic impairment, 
pregnancy, lactation, infection severity, and
hypersentivity and drug interactions. 

6. Ensure that an appropriate dose is prescribed; if
uncertain consult  a pharmacists or check in the 
BNF or  latest Drug index or hospital formulary.

7. For the under five children use the basic paediatric
protocol 2016 
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8. The need for antimicrobial therapy should be
reviewed at 48 hours and regularly thereafter.
If investigations do not suggest an infection,
antibiotics should be stopped and other
appropriate management instituted

9. For most infections 5 days of antimicrobial therapy 
is sufficient. Exceptions include: Meningitis,
deep seated abscesses, infective endocarditis,
osteomyelitis, pyelonephritis, blood and stream
infections

Specimen Collection
1. Blood - should be taken from 2 sites e.g. from a

central line and a peripheral site or 2 peripheral
sites. When taking a blood culture sample from a
peripheral site, clean the site with an alcohol swab
and allow 30 seconds to dry before puncture, do
not palpate the vessel before puncture unless
sterile gloves are worn. For adults draw 10-15ml
of blood from each site, for children under 5 years,
collect 1-5ml

2. Urine - should be a clean catch midstream sample,
from a freshly inserted catheter or cleaned catheter 
hub where urine will be collected directly from the
tubing. Do not collect urine from a urine bag or an
indwelling catheter. Urine catheter tip cultures are
not acceptable. Morning sample is preferred as it is 
more concentrated.

3. Abdominal fluid - should be taken straight from
the abdomen or from a newly placed drain. Do not 
collect specimens from existing drains
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4. Wound swabs are often not useful due to
contamination, to collect a swab, first clean the
wound with normal saline and attempt to get a
swab from the base or alternatively, get a tissue
specimen for culture. Do not collect a superficial
sample from the surface of a wound

5. CSF-A sterile procedure should always be used for
collection of CSF; a mask should be worn to avoid
respiratory contamination. Clean the skin over
the selected area using 70% alcohol, followed by
povidone –iodine. Specimen to be collected in
two bottles, 2ml CSF in container NO. 1 and about
2-3mls in Container NO.2.Deliver the samples to
the laboratory immediately.

6. Abscesses, bullae, blisters - aspirate directly from
the abscess with a sterile needle and syringe.



11
11

Patient in word or Critical
Care Unit

Collect appropriate  samples
for Microbiology

(Microscopy, Culture &
Sensitivity

Evidence of
Infection

NO Antimicrobials
Institute Other

appropriate care

Wait for lab results
Re-evaluate regularly

Microscopy /Culture & Sensitivity Results available

Start on 
appropriate

antimicrobials

De-escalate to narrowest-
spectrum, most efficacious
and cost-effective agent (s)

Review need for constitution of antimicrobials daily
Antimicrobial use for >5 days requires justification

Prescribe the narrowest-
spectrum, most efficacious
and cost effective agent (s)

Empiric antimicrobials as
per these guidelines

Patient with
Severe infections
or Unstable

Patient stable with no clear 
focus of  infection

YES

NO

Figure 1.0 Antibiotic Prescribing Algorithm

Patient in Ward or Critical 
Care Unit
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Category One: No contact with healthcare system in the 
last 90 days, no prior antibiotic treatment in the last 90 
days, patient young with no co-morbidities and no organ 
failure.

Category Two: Patient with recent hospital admission, 
invasive procedure and/or recent exposure to antibiotic 

Category Three: Patient who has had long hospitalisation 
with invasive procedure, recent and multiple antibiotic 
therapies or severe neutropenia.

Category Four: Patient unresponsive to antibacterial 
agents consider multi drug resistant organisms or invasive 
Candida infections 

How to use this guideline
1. Identify the site of infection –bloodstream,intra-

abdominal, lower respiratory tract, urinary tract and skin
&soft tissue etc.

2. Stratify the patient type based on described parameters – 
category 1, 2, 3 & 4.

3. Send specimens for culture before initiating antimicrobial 
therapy.

4. Choose empiric therapy based on patient category and
site of infection.

5. Empiric antibiotic therapy should be de-escalated once
culture and sensitivity report is available. If possible
switch from intravenous to oral medication as soon as
possible.
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CATEGORY FOUR

Consider invasive candidiasis in category 3 patients with 
fever despite broad spectrum antibiotic therapy for more 
than three days with no obvious source/after appropriate 
source control; +/- Sepsis/septic shock

Plus ≥ one of th-e following risk factors to fungal infections:

· Haemodialysis,
· Central venous catheter, 
· recent gastrointestinal surgery,
· multi focal Candida colonization,
· diabetes mellitus/steroid use, 
· Neutropenia/ other severe

immunosuppression,
· Mechanical ventilation and parenteral

nutrition use.
Note: Adequate specimens of at least 30ml MUST be taken 
for blood culture
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Table 8: CRYPTOCOCCAL MENINGITIS
Intensive phase (2 weeks) Amphotericin B and high dose 

Fluconazole (800mg)
Continuation phase (8 weeks) Fluconazole 400mg OD

Maintenance phase (until CD4 
>200) 

Fluconazole 200mg OD

Table 9: HELICOBACTER PYLORI ERADICATION 
THERAPY

Esomeprazole 20mg BD OR Omeprazole 20mg BD po  PLUS 

Amoxicillin 1g BD po and Clarithromycin 500mg twice daily 

po A. Do NOT use Clarithromycin if used in the last 6
months for treating an infection. 

B. Treatment should last 10-14 days. 
C. When Clarithromycin resistance is >20% replace it

with Levofloxacin 500mg BD po. 
D. Routine re-testing to confirm eradication is

not necessary unless patient has gastric MALT
lymphoma or complicated H pylori associated
peptic ulcer
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Table 10: HUMAN OR ANIMAL BITES 
Human bites includes teeth-to-knuckle injuries and dog/cat 
bites
Likely pathogens Pasteurella Multocida ( animal bites) 

Anaerobes 
Staphylococcus aureus

Antibiotic Amoxicillin/clavulanic acid
            OR
Doxcycline  200mg stat then 100mg BD  
             PLUS
 Metronidazole 400mg Three times daily for 5 days

SURGICAL PROPHYLAXIS
The goals of surgical antibiotic prophylaxis are to reduce 
the incidence of surgical site infection using evidence-
based practice, while at the same time minimising adverse 
effects, reducing the development of resistance and keeping 
disruptions to normal bacterial flora as low as possible. Even 
a single dose of antibiotic increases the risk of C. difficile 
infection.

General Principles 
Prophylactic antibiotics should be given in the 60 minutes 
before skin incision, as close to the time of incision as possible 
(at induction). Antimicrobial cover may be sub-optimal if 
given more than 1 hour prior to skin incision or post skin 
incision. Additionally;

1. Antibiotic prophylaxis should be prescribed on the 
anaesthetic chart. 

2. The time the antibiotic is administered should be
clearly documented. 
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3. The time of skin incision should be clearly
documented. 

If the procedure requires antibiotic prophylaxis, a SINGLE 
DOSE of antibiotic(s) is adequate for all surgical procedures, 
except in exceptional cases, when a further intra-operative 
dose may be required .The finding of pus or a perforated 
viscus at surgery implies that infection was present before 
surgery and warrants a course of treatment, rather than 
extended prophylaxis.

Indication for additional doses 
Reason for antibiotic administration beyond one dose should 
be documented and comply with the criteria below: 

1. Intra operative blood loss more than 1.5 litres in
adults or 25ml/kg in children

2. Re-dose following fluid replacement.

· no need to re-dose Gentamicin 

· consider antibiotic duration of action e.g.
Flucloxacillin should be re-dosed after 4 hours 

3. Prolonged procedure (more than 4hours. 
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National Research Council (NRC) Wound Classification 
Criteria
1. Clean: Elective, primarily closed procedure; respiratory,
gastrointestinal, biliary, genitourinary, or oropharyngeal
tract not entered; no acute inflammation and no break in
technique; expected infection rate ≤ 2%.

2.Clean contaminated: Urgent or emergency case that is
otherwise clean; elective, controlled opening of respiratory,
gastrointestinal, biliary, or oropharyngeal tract; minimal
spillage or minor break in technique; expected infection
rate≤ 10%.

3.Contaminated: Acute non-purulent inflammation; major
technique break or major spill from hollow organ; penetrating 
trauma less than 4 hours old; chronic open wounds to be
grafted or covered; expected infection rate about 20%.

4. Dirty: Purulence or abscess; preoperative perforation
of respiratory, gastrointestinal, biliary, or oropharyngeal
tract; penetrating trauma more than 4 hours old; expected
infection rate about 40%. 

NB: For dirty surgery or infected wounds full course of 
antibiotic therapy should be given NOT prophylaxis.
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TREATMENT ALGORITHM FOR DIARRHOEA/ GASTROENTERITIS IN 
CHILDREN

Adapted from Basic Paediatric Protocol 2022

IV/IO Ringer’s lactate 20mls/kg
A second bolus may be given if still in shock 
before proceeding to step 2 of Plan C (see 
below) 
Treat for Hypoglycaemia
NB: If Hb<5g/dl, severe pallor transfuse 
urgently BUT do not give bolus.

SEVERE Dehydration
Unable to drink or
AVPU < A plus, any of the 
following:
•	 Sunken eyes
•	 Return of skin pinch > 2 secs

SOME Dehydration
Able to drink adequately but with 2 
or more of:
•	 Sunken eyes
•	 Skin pinch 1- 2 secs
•	 Restlessness/irritability

Re-assess at least hourly and after 3-6 hrs reclassify as severe 
some or no dehydration and treat accordingly

Hypovolaemic shock from 
diarrhoea/dehydration
All four of
•	 Weak/absent pulse;
•	 AVPU<A;
•	 Cold hands + Temp gradient;
•	 Capillary refill > 2 secs PLUS 

sunken eyes and slow skin pinch. Plan C Step 1
     IV Ringer’s Lactate 30 mls/kg
•	over 30 mins if age > 12m OR
•	over 60 mins if age <12m

Plan C Step 2
     IV Ringer’s Lactate 70 mls
•	over 2.5 hrs if age > 12m OR
•	over 5 hrs if age <12m
Give ORS at 5 mls/kg/hr via NGT

If not able to start IV, give NGT ORS 
120mls/kg over 6 hrs

Plan B 
•	 ORS by mouth at 75 mls/kg 

over 4 hrs
•	 Continue breast feeding as 

tolerated
Reassess after 4 hrs reclassify 
and treat accordingly

Plan A 
•	 10mls/kgs ORS after each loose stool
•	 Continue breast feeding
•	 Encourage feeding if >6 months

NO Dehydration
Diarrhoea but not enough 
signs to classify as some 
dehydration

All cases to receive Zinc. Antimicrobials are NOT indicated unless there is 
dysentery or proven amoebiasis or giardiasis.

Adapted from Basic Paediatric Protocol 2022

History of diarrhoea/vomiting, age > 1 month

Diarrhoea / Gastroenteritis
Age > 1 month (excluding severe malnutrition)

Yes

Yes

No

No

No

Yes

OR

Yes
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Meningitis

2 | P a g e

TREATMENT ALGORITHM FOR MENINGITIS IN CHILDREN

Pediatrician review

50mg/kg/ 12 hourly

50mg/kg/ 12 hourly

as per pediatric protocol

Adapted from Basic Paediatric Protocol 2022

Age > 60 days and history of fever

In
ve

st
ig

at
io

n
Tr

ea
tm

en
t

Classify PROBABLE meningitis:
1) Ceftriaxone 50mg/kg/12 hourly

Change treatment based on CSF results
Steroids are not inticated

Classify DEFINITE meningitis:
1) Ceftriaxone 50mg/kg/12 hourly

Steroids are not inticated

Classify POSSIBLE meningitis:
1) Ceftriaxone as per pediatric protocol 
    Pediatrician review

   One of
•	 Coma, inability to drink/ feed
•	 AVPU=’P or U’
•	 Stiff neck
•	 Bulging fontanelle,
•	 Fits if age < 6 months or > 6 yrs
•	 Evidence of partial seizures

LP MUST be done
Immediate LP to view by eye +/- 
laboratory examination even if 
malaria slide positive
unless:

•	Child requires CPR,
•	Pupils respond poorly to light
•	Skin infection at LP site.

Do an LP unless completely 
normal mental state after 
febrile convulsion. Review 
within 8 hours and repeat LP 
if doubt persists.

•	 Agitation/irritability
•	 Any convulsions

Meningitis unlikely, investigate other causes of fever

Interpretation of LP and treatment definitions:
Either Bedside examination:
•	 Looks cloudy in bottle (turbid) and not a blood stained tap, 	
And/or Laboratory examination with one or more of (if possible):

•	 White cell count > 10 x 106/L
•	 Gram positive diplococci or Gram negative cocco-bacilli

    One of
•	Coma,
•	Stiff neck,
•	Bulging fontanelle, 

+LP looks clear

CSF Wbc + Gram
stain result

No meningitis

Adapted from Basic Paediatric Protocol 2022

Test not done

Yes to one

Yes to one

No to all

No to all

All normal

Yes

Yes

Yes

No

No
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TREATMENT ALGORITHM FOR PNEUMONIA IN CHILDREN UNDER 5 YEARS

Pneumonia
for children aged 2-59months without severe acute malnutrition
For HIV exposed/ infected children see separate protocol

SEVERE PNEUMONIA
   Admit/Refer
•	Oxygen
•	IV Penicillin & Gentamicin
•	Continue monitoring SpO2
•	Supportive care

PNEUMONIA (NON SEVERE 
PNEUMONIA)
High dose Amoxicillin DT
(40-45 mg/kg/dose 2hrly)
Counsel carefully on danger signs and 
need to return if these develope.

All children must be reviewed within 
48hrs (if review is not possible, then 
admit children with indrawning.

No pneumonia
Cough/Cold

If there is a wheeze,
Consider POSSIBLE ASTHMA or alternative diagnosis and treat 
according to separate protocol.

•	 Lower chest wall indrawing
    OR
•	 Fast breathing

RR>50/min   (Age 2-11mo)
RR>40/min   (Age 12-59mo)

ONE of the danger signs
•	 Oxygen saturation <90%
•	 Central Cyanosis
•	 Inability to drink/ breast feed
•	 AVPU=’V’,’P’ or ‘U’, or
•	 Grunting 

History of cough or difficulty 
breathing, age > 60 days

Yes

No

No

Yes

Yes

W
he

ez
e

W
he

ez
e
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TREATMENT ALGORITHM UNDIFFERENTIATED FEVER IN CHILDREN

Stable Unwell 

Clinically obvious 
focus

No clinically 
obvious focus

Investigations and 
Management as 

per specific focus

CBC & BS for 
MPS

Investigations and 
Management as 

per specific focus

1. CBC
2. RBS
3. BS for Malaria
4. CRP or Procalcitonin
5. Blood Culture
6. Urine MCS
7. + LP
8. + CXR

Admission
Consider Benzyl 
Penicillin / Gentamycin 
as per Empiric Guide

*CBC - Complete Blood 
Count

*RBS  - Random Blood 
Sugar

*BS     - Blood Slide
*CRP  - C Reactive Protein
*MCS - Microscopy Culture 

& Sensitivity
*LP     - Lumbar puncture
*CXR  - Chest X-Ray

Temperature > 38.0 Degree Celsius

Discharge with 
antipyretics 

(Paracetamol)
Follow up within 

24 hours

Clinically obvious 
focus

No clinically 
obvious focus

If negative

ONE OF DANGER SIGNS
1. Oxygen saturation <90%
2. Central cyanosis
3. Inability to drink/ breastfeed
4. AVPU = “V”, “P” OR “U”
5. Grunting

NO YES

TREATMENT ALGORITHM FOR UNDIFFERENTIATED FEVER IN CHILDREN
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 ALGORITHM FOR MANAGEMENT OF DIARRHOEA IN ADULTS. 

Examine Stool 
for parasites 

 
Symptomatic therapy for Diarrhea 

Oral rehydration therapy 

Assess duration  1day 
Severity 

  

Resolution 

Continued 
illness. 

 
History + Stool for microscopy 

  

Specific antiparasitic 
therapy 

  

Non-Inflammatory 
(No WBCs) 

Inflammatory 
(WBCs) 

Continue symptomatic 
treatment 
Further evaluation if no 
resolution 
  

Culture for: Shigella, salmonella,  
C. Jejuni  
Consider C. Difficile 
  

Empirical Antimicrobial Therapy Treatment 
  

Vibrio Cholerae: Doxycycline 300mg Stat, Azithromycin 1g single dose 
Shigella: Ciprofloxacin 500mg PO BD X 3/7 OR Ceftriaxone 2g IV as a single dose 
Amoebiasis: Metronidazole 400mg PO TID X 5/7 
Giardiasis: Metronidazole 200mg PO TDS X 5/7 
Campylobacter: Azithromycin 500mg PO OD X 3/7 
Aeromonas: Ciprofloxacin 500mg PO BD X 3/7  
  

 
1. Adequate fluid & electrolyte replacement and maintenance is required 
2. None-Moderate hypovolemia = ORS solution (75mEq/L & 75mmol/L of glucose) 
3. Severe Hypovolemia = IV fluids, RL preferred alternative Normal Saline 
4. Loperamide should be avoided in Dysentery 
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TREATMENT ALGORITHM FOR ADULTS WITH SUSPECTED BACTERIAL
MENINGITIS.

Suspicion for Bacterial Meningitis

Immunocompromised history of CNS disease, new 
onset seizures, papilledema, altered consciousness or 
fecal neurological deficit

Blood Cultures and 
Lumbar Puncture 
(STAT)

Blood culture 
STAT

NO YES

Empiric Antimicrobial 
therapy

Empiric Antimicrobial 
therapy

CSF Findings consistent 
with Bacterial 
meningitis

Perform CT scan of 
Head

Contraindication for 
Lumbar Puncture

Perform Lumbar 
Puncture

Continue therapy for 
bacterial Meningitis or 
consider alternative 
Diagnosis

YESNO

YESNO

Positive CSF 
Gram Stain

Consider 
alternative 
Diagnosis

Continue 
Empiric 
Antimicrobial 
therapy

Discontinue 
Empiric 
Antimicrobial 
therapy

Preferred: Ceftriaxone 2 g IV twice daily 
Alternative: Ceftazidime 1-2 g IV 8 to 12 hourly
Note: Age >50 yrs +/- Recurrent Meningitis; Use Ceftriaxone plus Vancomycin 

Duration 10-14 days 
For Aerobic GNRs, duration 21 days 

YESNO
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Signs and symptoms suggestive of bone
or joint infection

FBC, ESR, CRP, Blood culture and X-ray
+/-joint ultrasound

Still highly suspi-
cious of bone or joint 

infection?

Elevated inflammatory markers or 
abnormal imaging?

Consider observation,
repeat ESR + CRP

next day

Elevated ESR or CRP

•	Repeat 
examination

•	Consider alternate 
diagnosis or 
discharge

•	 Start empiric IV 
antibiotics.

•	 Strongly consider MRI 
or bone scan.

•	 Consider consultation 
with orthopaedic and 
infectious diseases teams

Presumed osteomyelitis
Presumed septic arthritis?

(Joint irritability +/- effusion 
on US)

•	 Urgent orthopaedic referral 
for consideration of 
arthrotomy, irrigation and 
debridement

•	 Keep fasted
•	 Commence empiric 

antibiotics
•	 Joint aspiration for culture 

prior if appropriate and no 
delay in treatment.

Yes

Yes

NoNo

Yes

No

TREATMENT ALGORITHM FOR BONE AND JOINT INFECTIONS.
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TREATMENT ALGORITHM FOR BURNS WOUND INFECTION.

Prompt excision of tissue
Broad spectrum antibiotics
Apply topical antimicrobial agents

Search for systemic findings & other 
sources of infection

YES

Sign of wound infection
• Oozing from the wound
• Change in wound color
• Green discoloration of the subcutaneous fat
• Increasing depth and thickness of burn
• Increasing pain and redness outside burn area

Consider resistant infection
• Apply topical antimicrobials 
• Use Mupirocin cream for 

staphylococci
• Use culture information to

guide treatment

Use effective antimicrobials based on 
laboratory results

NO

Any persistent infections? Positive microbial cultures
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TREATMENT ALGORITHM FOR ENTERIC (TYPHOID / PARATHYPHOID) FEVER

Diagnosis confirmed through blood, bowel fluid, bone marrow and stool 
culture/ Antigen detection
Culture – Blood sample 1st Week

- Stool sample 2nd Week

Mild Disease
Fever (38-39°C)

Severe Disease
Fever (40-41°C)
-GI hemorrhage
-GI Perforation
-Peritonitis

TREATMENT

Signs and Symptoms
Gastrointestinal disturbances, 
Headache,
Malaise,
Chills,
Erythromatous maculopapular rash,
Relative bradycardia

Case definition
Confirmed case of typhoid fever: Fever (38°C and above) for at least 3 days, + positive blood/ 
bone marrow/ bowel fluid culture of S. typhi. 
Probable Case of Typhoid fever: Fever (38°C and above) for at least 3 days, + positive 
antigen detection

Oral antibiotic for 7days
Ciprofloxacin 
Children 15mg/kg BD (max 1g daily)
Adults 500mg BD

Azithromycin 
Children 10-20mg/kg OD
Adults 1g OD

Parenteral antibiotic for 14/21 days
IV Ceftriaxone
Children 50-100mg/kg (max 4g daily)
Adults 2g OD or BD9 | P a g e
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TREATMENT ALGORITHM FOR PELVIC INFLAMMATORY DISEASE.

Mild (Asymptomatic) Severe

SEVERE
Cervical Motion tenderness
Abdominal tenderness

Severity also in
• Pregnant women
• Unable to take orally
• Surgical emergency
• Been on treatment before with no 

clinical improvement

IV Ceftriaxone 1g BD for 5 to 7 days
+

Doxycycline 100mg PO/IV BD for 24 
to 48hrs till resolution of Fever

Then Orals

OR
Gentamycin 240mg IV OD +
Clindamycin 300mg QID for 5 to 7 
days

Pelvic Inflammatory Disease

TREATMENT
Norfloxacin 800mg Stat +
Doxycycline 100mg PO BD X 1/52 +
Metronidazole 400mg PO BD X 10/7

Lower abdominal Pains
Purulent Per Vaginal Discharge
+ Fever

NO YES
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TREATMENT ALGORITHM FOR PNEUMONIA IN ADULTS.

YES

NO

PNEUMONIA

Symptoms
Coughing
Fever
Difficulty in breathing

Non ICU
Amoxicillin/ Clavulanic acid
Or
Cefuroxime
Or
Ceftriaxone + Azithromycin

ICU
Piperacillin/Tazobactam
Or
Meropenem
Or
Ceftazidime + Amikacin
Use Vancomycin if suspecting 
MRSA

Without comorbidities;
Amoxicillin/clavulanic acid 1g P.O                                          
12 hourly

With comorbidities;
Amoxicillin/ clavulanic acid P.O + Azithromycin 500mg P.O
OD 3/7

Or
Doxycycline 100mg P.O BD 5/7

MILD (0-1)                                           MODERATE (2)                                         SEVERE ( 3-4)

Severity score (CURB- 65 SCORE)

CURB-65 SCORE
CONFUSION   1 point 
UREA  > 7 Mmol/l 1 point 
RESPIRATORY RATE  > 30 BPM  1 point 
BLOOD PRESSURE  < 90/60 mmHg  1 point 
AGE  > 65 Years  1 point 
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TREATMENT ALGORITHM FOR SURGICAL SITE INFECTIONS.

Suspicion of Surgical Site 
Infection (SSI)

Pain, Tenderness, Erythema 
without Systemic Infection 

(Superficial SSI)
Systemic Signs of Infection

Erythema with 
circumference of 

<5cm 

Erythema with 
circumference of 

>5cm 

Open Incision & 
take swab for CS 
+ Drainage and 
Daily dressing

Open Incision + 
Antibiotics

(Flucloxacillin 
500mg QID for 

5/7 days)

Fascial layer 
involved

(Deep Incisional 
SSI)

Deep abscess or 
other organ 

involved 
(Organ/Space SSI)

Open incision & 
take swab + 
Antibiotics 

(Clindamycin or 
as per Empiric 
guide, awaiting

results + possible 
debridement

Antibiotics + 
Drainage or 
Reoperation

(Clindamycin or 
Piperacillin/ 

Tazobactam as per 
Empiric Guide

Evaluate wound, organs/spaces: 
Physical exam, Imaging 

(Ultrasound / CT scan / MRI)

*CS – Culture and 
sensitivity
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Uncomplicated cystitis is defined by the presence of typical lower 
urinary tract symptoms (dysuria, frequency, urgency, hematuria) 
and lack of upper tract symptoms (see below) in an otherwise 
healthy pre-menopausal female.

TREATMENT ALGORITHM FOR UNCOMPLICATED CYSTITIS 
IN WOMEN

Yes

Woman with acute uncomplicated cystitis.
•	 Absence of fever, flank pain or other 

suspicion for pyelonephritis
•	 Able to take oral medication

Consider alternative diagnosis
(such as pyelonephritis or 
complicated UTI) & treat 

accordingly

No

Can one of these first line agents 
be used considering allergy 
history, tolerance, and cost?

•	 Nitrofurantoin  monohydrate/
macrocrystals 100mg qid 
x 5 days

	 OR

•	 Trimethoprim-
sulfamethoxazole 160/800 mg 
(one DS tablet) bid x 3 days

Consider use of one of the 
following:
•	Fluoroquinolones 

(ciprofloxacin or levofloxacin)
•	Increased risk of c.difficile 

infection and resistance 
prevalence high.

	 OR

•	Beta-lactams (e.g. 
amoxicillinclavulanate, 
cefuroxime.

No
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TREATMENT ALGORITHM FOR URINARY TRACT INFECTION IN PREGNANCY.

Lower tract (Acute Cystitis) Upper tract (Acute Pyelonephritis)

SYSTEMIC SYMPTOMS

TREATMENT
IV Ceftriaxone 1g BD for 48hrs or till resolution 
of symptoms then Cefixime 400mg PO OD to 
complete 14 days

UTI in Pregnancy

LOCAL SYMPTOMS 

TREATMENT
<29 Weeks – Augmentin* 1g BD for 5/7
(Risk of necrotizing enterocolitis.)

>29 Weeks – Cefpodoxime or Nitrofurantoin 
100mg TID/QID for 5-7 Days 
(Avoid use during 1st Trimester and at Term if 
other options are Available)

Follow up with urine culture and adjust Antibiotic based on 
Susceptibility results

NB: PROPHYLAXIS IS DONE TILL DELIVERY using 
Nitrofurantoin or Fosfomycin

Obtain URINALYSIS and CULTURE
•Urinalysis: Assess results for presence of: 

 WBC, blood or RBC, urine leucocytes, Nitrite 
• Culture: Positive (CFU/ml) 

Signs and symptoms (Local) 
• Dysuria 
•Urgency 
• Frequency 
• Hematuria 
• Supra pubic Tenderness 

Signs and symptoms (Systemic) 
• Fever >380 C 
• Flank Pain 
•Nausea, Vomiting 
• +/- Costovertebral angle Tenderness 
• +/- Local signs and symptoms 

14 | P a g e

TREATMENT ALGORITHM FOR URINARY TRACT INFECTION IN PREGNANCY.

Lower tract (Acute Cystitis) Upper tract (Acute Pyelonephritis)

SYSTEMIC SYMPTOMS

TREATMENT
IV Ceftriaxone 1g BD for 48hrs or till resolution 
of symptoms then Cefixime 400mg PO OD to 
complete 14 days

UTI in Pregnancy

LOCAL SYMPTOMS 

TREATMENT
<29 Weeks – Augmentin* 1g BD for 5/7
(Risk of necrotizing enterocolitis.)

>29 Weeks – Cefpodoxime or Nitrofurantoin 
100mg TID/QID for 5-7 Days 
(Avoid use during 1st Trimester and at Term if 
other options are Available)

Follow up with urine culture and adjust Antibiotic based on 
Susceptibility results

NB: PROPHYLAXIS IS DONE TILL DELIVERY using 
Nitrofurantoin or Fosfomycin

Obtain URINALYSIS and CULTURE
•Urinalysis: Assess results for presence of: 

 WBC, blood or RBC, urine leucocytes, Nitrite 
• Culture: Positive (CFU/ml) 

Signs and symptoms (Local) 
• Dysuria 
•Urgency 
• Frequency 
• Hematuria 
• Supra pubic Tenderness 

Signs and symptoms (Systemic) 
• Fever >380 C 
• Flank Pain 
•Nausea, Vomiting 
• +/- Costovertebral angle Tenderness 
• +/- Local signs and symptoms 

<29 Weeks - Amoxyclav*

in recurrent UTI in pregnancy
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UTI Treatment Algorithm

Suspicious for UTI
•	Evaluate for sysmtoms of UTI

Symptoms Suspicious for UTI
(Dysuria, frequency, urgency, 
fever, suprapubic or CVA pain/
tenderness)
•	Obtain urinalysis and urine 

culture.
•	Start empiric therapy

UA<10 WBC/hpf

Positive Urine Culture
Cath Specimen:>103 cfu/ml
Clean Catch:>105 cfu/ml
Of>1 bacterial species

Non-specific symptoms
(Confusion, malaise without other 
cause)
•	Obtain urinalysis, re-evaluate 

symptoms daily
•	Do not start empiric therapy unless 

clinically unstable

UA>10 WBC/hpf

Negative Urine Culture
Cath Specimen:>103 cfu/ml
Clean Catch:>105 cfu/ml

TREATMENT
Preferred: Amoxicillin/Clavulanic Acid 1g PO 12 hourly for 5 days
Alternative: Ciprofloxacin 500mg PO 12 hourly for 5 days
For Category three Patients: Piperacillin/Tazobactam/Meropenem+ 
Amikacin OR IV Ciprofloxacin.

Re-evaluate symptoms

Symptoms have resolved
Symptoms continue

•	Treat for UTI
•	Base therapy on urine 

culture results

Obtain Urine Culture
Not a UTI

Consider other diagnosis

Therapy Options
(Base treatment choice on type 
of UTI, severity of illness and 
likelihood of resistance)
•	 Evaluate previous urine culture results
•	 Evaluate for signs of pyelonephritis 

and severe sepsis

TREATMENT ALGORITHM FOR URINARY TRACT
INFECTION IN ADULTS
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TREATMENT ALGORITHM FOR UPPER RESPIRATORY 
TRACT INFECTION (SORE THROAT)

Patient with sore throat. 
APPLY CENTOR SCORE.

Option

Score < 0 Score = 1 Score = 2 Score = 3 Score > 4

Risk of
GAS
pharyngitis
1 to 2.5%

Risk of
GAS
pharyngitis
5 to 10%

Risk of
GAS
pharyngitis
11 to 17%

Risk of
GAS
pharyngitis
28 to 35%

Risk of
GAS
pharyngitis
51 to 53%

Consider empiric
treatment with
antibioticsNo further

testing or
antibiotics
indicated

Perform throat culture or ASOT

Negative Positive

No antibiotics indicated Treat with Antibiotics according to Empiric guide
Pediatrics - Amoxicillin 20-25mg/kg/Dose/8 hours
Adults - Amoxicillin 500mg po tds x 5/7 days

* GAS - Group A Streptococcus
*ASOT - Antistreptolysin O antibody Titre

Criteria
Absence of cough

Points
1

Swollen and tender anterior 1
cervical nodes
Temperature>100.4oF (380C) 1
Tonsillar exudates or swelling 1
Age

3 to 14 years 1
15 to 44 years 0
45 years and older -1

Cumulative score:  	
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MANAGEMENT OF SEPSIS.

Shock is present Shock is absent

Administer antimicrobials immediately, ideally 
within 1 hour of recognition

Administer 
antimicrobials 
immediately, ideally 
within 1 hour of 
recognition

Administer anti-
microbials within 
3 hours if concern 
for infection 
persists

Rapid assessment of 
infectious vs non-
infectious causes of 
acute illness

Antibiotic Timing

Sepsis is 
definite or 
probable

Sepsis is 
possible

* Rapid assessment includes history and clinical examination, 
tests for both infectious and non-infectious causes of acute 
illness and immediate treatment for acute conditions that can 
mimic sepsis. Whenever possible this should be completed 
within 3 hours of presentation so that a decision can be made 
as to the likelihood of an infectious cause of the patient’s 
presentation and timely antimicrobial therapy provided if the 
likelihood is thought to be high.
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HAND WASHING TECHNIQUE

1. Wet hands 
with water

2. Apply
enough soap to 
cover all hand 
surfaces
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3. Rub hands 
palm to palm,

4. Right palm 
over left dorsum 
and left palm over 
right dorsum

5. Palm to palm 
fingers interlaced
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6. Back to 
fingers to 
opposing palms 
with fingers 
interlocked

7. Rotational
rubbing of right 
thumb clasped in 
left palm and vice 
versa

8. Rotational
rubbing, 
backwards and 
forwards with 
clasped fingers 
hand in left palm 
and vice versa
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9. Rotational
rubbing of the 
wrist palm and 
vice versa

10. Rinse hands 
with water

11. Dry hands 
thoroughly with a 
single use towel
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